‘Hgn Replaces Jacobsen Ram Lift Parts

Frame

el ot Hirch

All original equipment manufacturers names and part numbers are used for identification purposes only, and we
are in no way implying that our products are original equipment parts. Prices subject to change without notice.




"Hgn Replaces Jacobsen Ram Lift Parts

Frame T
-( Front Hitch )
Item R&R OEM Qty Price Order
No Part No. Part No. Description Req Each Quantity
1 R122411 122411 Tongue Assy - Black 1 894.70
2 R131606 131606 Jack 1 117.80
3 R131609 131609 Pin Hitch Assy - Black 1 298.35
4 R220273 220273 Weight - Orange - 40 |b 4 217.10
310266,
452004,
5 R310266 452006, Washer - Flat 5/16 USS 1 0.24
452008
6 R321-4 321-4, Bolt - Hex HD 1/4-20 x 3/4 2 0.55
400108 ’
3253-3,
7 R3253-3 446128, Washer - Lock 1/4 4 0.12
446130
3254-6,
8 R3254-6 446140, Washer - Lock 3/8 2 0.08
446142
9 R345666 345666 Clamp 1 3.65
10 R363226 363226 Clamp - Plated 1 15.65
11 R363260 363260 Lap Link - 3/8 2 6.55
12 R363267 363267 Plate - Black 1 15.55
13 R363290 363290 Union - Bulkhead w/Nut 1/2 1 15.70
14 R363746 363746 Chain - 1/4 x 6 Link Safety 1 26.95
400112,
15 R400112 400114 Bolt - Hex HD 1/4-20 x 1-1/4 2 0.40
16 R400408 400408 Bolt - Hex HD 1/2-13 x 1-1/2 4 2.45
17 R400430 400430 Bolt - Hex HD 1/2-13 x 5-1/2 GR5 2 3.55
18 R400614 400614 Bolt - Hex HD 5/8-11 x 1-3/4 4 2.85

All original equipment manufacturers names and part numbers are used for identification purposes only, and we
are in no way implying that our products are original equipment parts. Prices subject to change without notice.
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Item R&R OEM Qty Price Order
No Part No. Part No. Description Req Each Quantity
19 R443102 443102 Nut - 1/4-20 Yellow Zinc 4 0.23

306562,
20 R443110 443110, Nut - 3/8-16 Hex 2 0.15
444762
21 R443118 443118 Nut - 1/2-13 Zinc 6 0.41
22 R443126 443126 Locknut - 5/8-11 Center Zinc 4 2.35
446152,
23 R446154 446154 Washer - Lock 1/2 6 0.26
24 R446166 446166 Lockwasher - 5/8 4 0.46
25 R503056 503056 Hook - Chain 1 18.65
26 R131631 131631 Support - Hose Assy Black 1 48.15
27 R363281 363281 Strap - Black 1 4.15
28 R363291 363291 Bracket - Black 1 5.05

All original equipment manufacturers names and part numbers are used for identification purposes only, and we
are in no way implying that our products are original equipment parts. Prices subject to change without notice.




